J( Tz s

JACK SEWING MACHINE

| HTTP:/NVWW.'CHINAJA-CK.COM |




| =R & AR

TeN ]

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |



FHHEX
PARTS BOOK




.

Cz‘%ﬂﬁ ....................................
c3.%ﬂ¥§
Dl.ﬁﬁﬁﬁl

D 2.
E. ’F%%EILO\W: shi
F. @tiﬁiﬂﬂ?&%ﬁ / Lubrication ..........................

G. et | Threading mechanism
H. %z&%ﬁ / Bobb]n w"nder .....................
¥ ﬂ]?&%ﬁ | Thread trimmer echansme T

K. ﬁ?&%i | Thre:
R/ Tension release mechanism

L.
ure mechanism

P. §E‘-§§ | Air press
Q. Eﬁ%%“&l%ﬁ | Power SuP
S Eiﬁﬁﬁ / Motor mecha.nism ...........................

Work clamp lifter

ad wiper mechanism

7. Wi/ Accessories

Ga. THR~ yi % | Gavee parts list



A1 . Bl #84 / Machine body

NRRRERD

— |
2w |

r

|

=
4 heo

'—(
R ) )

et
-~

B s e A T O T A l l4‘.1|,AL~L;L¢LJ"1\: _“.\




&# 4> /Machine body

= B2EMNE : Hok s
Part. No. Ref. No. FHtFAHR NAWE OF DAKIS Amt. ik
41722001 SA4596001 RUBBER CAP 20-1h 1
41722003 104821001, RUBBER CAP 10.5 2

41722004 520164001

RUBBER CAP 13

11722004 520164001

RUBBER CAP 13

41222008 104450101

RUBBIR CAP 8

41222002 117938001

RUBBER CAP 9. 4

41722007 S44010001

RUBBER CAP 11.5

722301 150582001

RUBBER CAP 16

104445001

RUBBER CAP L5.5

SABHMB101

BED COYER

41701001 SA4600001

FACE PLATIE

41722004 104445001

RUBBER CAI’ 15.9

41712003 SA4661001 ﬂﬂﬁkﬁ“

F-PLATE PACKING

504038 062061016 |MRET M6 10

SCREW PAN MGX 10

41712004 SA4603101 | K FEM 5

SHUTTLE RACE COVER

11712006 | SABZV2001 | ki s D

SHUTTLE RACE COVER HOOK D

502031 004300513 [EE] M3 X5

SCREW, FLAT M3 X5

41712006 SA3264001 |HEF

NUT PLATE

4171220200 | SAB207001 | Bk

HINCD

S04075 DR2300504 [T M3 X3

SCREW PAN M3 X5

o e I s = e | e = e e e [ RS e S e e

NDLOLS 021300103 IR M3 NUT , L M3 2
11712007 SAB200101 |PrERHH B W TUREAD TAKE-1P COVER {
S040749 062401006 B4 M1 X 10 SCREW PAN M4 X 10 1
41712008 | SA4604001 [jE bk 87 STEPPING COVER i
117530012 | SA3306001 |RUEET 7-3 SHOULDER SCREW |, 7-3 1
41728020 120265002 |35k SPRING WASHER 1
41728035 307350002 |4kl WASHER PLATN 1
1711005 | S38473000 W4T M5 SCRIW, M5 1
41712009 | SAB&TY00L |F'iEdE FINGER GUARD 1
11728025 025350332 | T HupA WASHER PLAIN L3.5 2
11722303 SARGTHO01 CUSHLON {
41708301 SABBRO00L SPACER 8
417830301 { 0A3402005 Y MAX20DB  {SCREW PAN(S/P WASIER) ¥4 X 20 8
41722304 SARSHO00 1 RUBBIR CLSHIUN 1
41708401 SARBHO00 1 SPACER 2
117530301 | 0AB402005 5> MAX20DB  [SCREW PAN(S/D WASHER)M4 X 20 2
1171230100 | SARGA9001 SUPPORT LEVER 1
41702301 SARBE0001 SUPPURT LEVER SHAR1 i
SL6019 012060636 4] M&XH SET SCREY SOCKET (FTIMB X 6 1
A1727:301 SARAETO01 |39 %% TOSHON SPRING 1
41712303 SAR55200) |l ahE 0T PAN L
117830025 | 0A3101006 WA CiVENIBD MAX10DB  [SCREW PAN(S/P WASHER)}M1X 10 4
1711316 SA8H53001 N MOTUR COVER 1
304031 0620681616 ﬁf’-‘ b MEX 16 SCREW PAN M6X 16 2
1171230400 | SARRI6001 | i {): REAR COVER ASSY i
417830025 | 045401006 | (TP M4 JODB  [SCREW PAN(S/P WASHER)M4 10 16
11712305 SAR5G5001 |hi% FR REAR COVER i
117830025 | 0A5401006 [M242 (VB ) MAX 10DB  [SCREW PAN(S/P WASHER)MA X 10 3
712308 SARGEBOOL [N KL REAR COVER i
417530025 ASA01006 W FE (M) MAX 10DB  [SCREW PAN(S/I WASHER) M4 X 10 3
71234500 | SARRRETO01 |Hikss (O X MOTOR COVER 1
i1 035401006 [ME#e CHFEREE > M4 10DR  [SCREW PAN(S/P WASHER)M4X L0 4

(4 )




A1 . HLEEB 4 / Machine body




Y& ¥#9) Machine body

2 BHY , . Hoat
ol Ref. No. TR LR NAME OF PARTS Amt, | B
41712308 SABSSI00T & 48 4 44K AUXTLIARY PLATE 1
217815008 | SABSG0001 [M24T ad = 12 SCREW M4 12 18
41722010 | SA4677101 [aMuszies AUXILIARY PLATE CUSHION 12
A07NO1002 | 021400206 | NAqield va NUT 2 M4 18
41712025 | SA46T6101 [#hEIRL Lo AUXILIARY PLATE BRACKET 2
11712309 | SAR361001 {#hBIH w78 L AUXTLIARY PLATE BRACKLT 1. 1
712310 | SAS362001 [RMEDER AT g AUXTLTARY PLATE BRACKIYT R 1
41712311 SARBE3001 |EM IR 5 M AUXTLIARY PLATE BRACKET M L
117530302 | $55481001 [ i M 12 SCREW PAN(S/I' WASHER) W1 12 2
41712312 | SAR56400) HMIR e de AUXTLTARY PLATE BRACKET B 2
41722305 | sa8672001 MBI B R B AUXTLIARY PLATE CUSHION B 2
41722306 | SAB8T9001 [WsEK-% Latoo TRIMS L1540 1
417530087 | S42445001 {84 16 % 14 BLOT SOCKET(S/P WASHIRI MG X 14 14
4ITH7001 | 836924002 [ma i LNJURY MARK !
<HTFHZE> (For Japan only)

41737002 | SA0792001 |4 fEsm SR ([]/8) LABEL CAUTION JAP/ENG 1
RFHALL 4> (Except for Japan)

41737003 SAOT93001 LB kR ¢ |y Sy LABEL CAUTION JAP/BNG i
T RRH L Ah> (Except for Burape)

41737004 | S37060001 [H:Husgi LABEL, GROUNDING 3
<HET BRHD> (For Burcpe only)

A1737004 | S37060001 {fgHakei LABEL, GROUNDTNG A

41708306 | $aB680001 |44 p SPACER D 1

S05119 018402036 [R4% M1 x 20 BOLT SOCKET Wtx 20 1

1]
(4 =)




A2 . HL4EE84Y / Machine body




#:H4r/Machine body

5 BH4H '
Ref. No. ERLR

NAME OF PARTS

¥
e

&4

t. No, Amt.
1702302 SARBB300T | &F e fkdt HINCE SHAFT 2
510079 012060636 [B24T M6X6 SET SCREW SOCKET (FT) M6 X6 2
T1231400 | SABBE5001 |waafE OIL PAN ASSY 1
2518012 | 032361306 |AUEAT M3, HX13 WOOD SCREW ROTIND 2 M3.5X 13 1
1722307 | sasesToul |gokshs RUBBER BUSH 2

SABB6I001 4w ivid L 28 {LINGE NOLDER 2
018087036 |0 8% 70 BOLT SOCKET WX 70 4
(28080246 | E#ig 2-8 WASHER SPRING 2-8 4

28030 | 213650001 |3AH§ 2. 3X 8. 5X a8 WASHER 2. 3% 8. 5% 388T 4
1702301 SARARO00T |0 i) SUPPORT LEVER SUALFT 1
S 10019 UL2060636 |BET M6XE ST SCREW SOCKET (FT) MBX6 2
1701302 | SABGTLO0L {ShAf & HEs SUPPORT LEVER BASE L
05125 Q18087036 Mg 88 70 BOL'T SOCKET M8 X 70 2
228005 | 028080246 |HERE 0-8 WASHER SPRING 2-8 2
1728030 | 213650001 | 2, 3X8.HX 38 WASHER 2. 38, 5 X 38ST 2
1712315 | SAS673001 |UkE TR 1, HOLDER ABSORBER L 1
712316 | SAS674001 {JRE B LA R HOLDER ABSORBER R i
505126 SA3IRTOOL |k M6 X 75 BOLT, SOCKET M5X 75 4
TT28030 | 213650001 [HREE 2, 3X8. BX 18 WASHER 2, 3X 8. 5 X 388T 4
02000 028060246 [ 2 4 WASHER SPRING 2-6 4
01021 021060106 {¥8RE M6 NUT , 1 M6 4
1703027 SAR251001 |4AH SPACER |
505117 018064031 BRI M6 X 40 BOLT SOCKET M6X 40 L
N01021 021060106 [Wg+HF Mo NCT .1 M6 i
1702023 | Sa4847001 fah v SHART 1
S10019 012060636 |BEET Mo X6 SET SCREW SCCKET (FT) MEX6 1
1702024 §L7avator (&b SUAPT D 1

| sirarsio0 g 6o SHAFT COLLAR GAS 2
025080132 |#4a 88 WASHER PLAIN S§ 2

048060342 |41 16 RETAINING RING E6 2

1T30301 | $A8675001 |sEReus SHOCK ABSORBER GAS .
1531008 | 114486002 |phar OILER 1




=]
7

[+2]

- :f/' \\\
7

i
i
i
i
{
i
L.

—8 AN
5
.

H
dn

Ne

1| @ s =[S ] jor |2 fos |on s [ fe [ fos Jro

y
<

&

1

@ | |-

8




* ¥R /Upper

shaft and needle bar mechanism

sl BEET y e
bart.. No. Re. No. BT NAME OF PARTS ury %
1702303 SA8565101 | 1244 UPPER SHUFT 1
170501100 | S43499001 |Hihagkild 5 CRANK ROD ASSY 1
806124 0185016836 (MR MEX16 ROLT SOCKET M5 X16 2
1724001 SA417200L [EEHLE R15X 18X 14 NEEDLE BEARING: BLUE 1
11724001 SA4173001 |3k K15X 18X 14 NOEDLE BLARING : BLACK 1
1724001 | SA4174001 [FREHRUK K15X 18X 14 NEEDLE BEARLNG: GRAY 1
1724001 SAALTH001 [k K15X 18X 14 NEEDLE BLCARING : YELLOW 1
1703002 | SA3206000 |HbREE BALL REARING RUSH 1
B10014 SAL179001 [k 5904DDUNR BALL BCARING 6904DDUNR 1
BOBOOS Q34180001 |4l R-6904DDU BALL BEARING A904DDU i
S10018 Q23661001 |IsEMet] M6X0. 75-6 SET SCREW SOCKET (FT)M6 X6 2
1703002 | SA320600L |4 BALI. BEARING BUSH ]
BLOOL2 SAALTTO0L [HbA# 6004DDUNR BALL BEARING 6004DDUNR 1
S10018 §23651001 |IAl/ET MEX0. 75-8 SET SCREW SOUKET(ITIMBX 6 2
1703004 SA460R101 Mk ¢ JOINT G i
510013 SAA178001 |4t/& 6201DDINR BAFLL BEARING 6201DDUNR !
S10018 §2565 1001 ||MsEigL M6X0.75 6 SET SCREW SOCKET(FT)MEX 6 4
30002 | 825235001 |MEET M8 SUREW, M8 1
SAJB09101 |THFFHIR O THREAD TAKE LP CRANK G !
S10018 §23651001 [IMERET MEX 0. 756 SET SCREW SGCKET(I'D)ME X6 1
1712133 110367001 |48l 8 WASHER, PLAIN SPECIAL 8 I
70501200 | SAGLS2001 |5 AL FK THREAD TAKE-UT LEVER FK SET 1
17817003 | SAZ958001 |BRE] MRXG SOREW FEAT M5X6 1
309019 012500536 | BEAT M5 XS SET SCREW SOCKET(FTMSXH 1
504078 0B2400818 [BRE] MAXE SCREW PAN M4 X8 1
17514001 | 145465001 |BRET SM3. 57-40X6L SCREW SM3. 57- 40X 6L 1

510018

(12060636

BEL) MBEX 6

SET SCREW SOCKET (FTIMEX 6

N2

1709001 142211001 |35k SLIDE BLOCK

1709002 QA3N28001 |ATEE S B SLIDE BLOCK GUIDE

505118 GIRA01636 |HEFE MAX 16 BOLT SOCKET MAX 16
1702002 SA4622001 |51 FF NHEDLE BAR

TS15002 144458601 [BRET SM3. 57 40X4.5 SET SCREW, SM3. 57 40X4.5

1703005

SA466600 L

PP UK

NFEDLE BAK BUSH UK

1703006

SA3224001

Rl D

NEEDLE BAR BLSH D

318006 1456460190 [HLEF DX 17 <E19> NEEDLE
S09041 012060536 |#EE] MEX5 SET SCREW SOCKET(F1)M5 X5
12411002 838713100 M4 FAN
S04078 06240016 [URET M4 X8 SCREW PAN M4 X3
£0325010 SAGL08001 |#4E R PULLEY GLAR R

509019 012500536 |#E] M5 X5 SET SCREW SOQCKET (FT)M3 X5
21702003 | SA4626101 | REehl PLLLEY SHUFL

1703007 | Sads27o01 [LERAbis PULLEY BUSH

21727001 | SA4628001 | LHRFRSKR PULLEY SPRING

1703008 | SA4620001 | |fEdkkE PULLEY BASE

PO3027 047401242 [FA8THT 4% 16 PIN SPRING ROLL AW4
1725002 | SA4624001 |Hi%E PULLEY GEARL

509019 012500536 |#R%E] M5X35 SET SCRUW SOCKET (FT)M3 X5

510018

523651001

[ sE 4R MBX0. 756

SET SCREW SOCKET(FTIM6X 6

11711001 SA4B30001 | 14k PULLEY
504079 062401006 [#8%] M4x10 SCREW PAN M4X10

UMHYJEOHHHHHHL\)HWHHHHHP—li—ll.\-"b-‘-—t

21728024 SAB1SS00L [4P L4 WASHOR PLAIN L4

S1001.9 (12060636 |#¥E) M6XHB SET SCRE® SOCKET(CT)MB X6 i
805124 018501636 |WEe MEX 16 DOLT SOCKET M5 X 16 4

$1712011 SABZ30001 |tk 2 FRIES WHEEL 2 2
7530021 062401016 [#EF] MIX 10 SCREW PAN M4X 10 3




C1 . ER%EE / Feed mechanism




325 /Feed mechanism

5 SEL : B .
®art.No. | Ref.No. T ANE, OF SRS nt, | EE
41724301 SARIBEO0T [X-TMY M T X-1M GLIDE P 2
S05116 018400836 {4k M4x8 BOLT SOCKET M4 & 22
11701315 | SARS67001 {FE#E (X0 RASE PLATE X 1
S05127 18300536 {dEFe M3 X5 BOLT SOCKET M3X 5 16
1724302 | SABS68001 {Y-LMS | ¥ Y-LM GUIDE F 2
205116 018400836 {#54: M4 %8 BOLT SOCKET M4 X8 12
170930200 | SABRGYT0T {EEafE () BASE PLATE Y ASSY 1
505127 (118300536 |k w3xs BOLT SOCKET M3X3 14
11724303 | SA8571001 {X LME[T R X LM GUIDE R 1
S05052 018301036 48l 43X 10 BOL1' SGCKET M3 %10 14
L70130300 | sa8819001 |yEry) Y-ARM ASSY 1
S05010 018401236 {UBke M4 x 12 BOLT SUCKET M4 X 12 ]
41724304 | SASATAO0T {Y-IMS[ R Y—IM GLIDE R 2
S0512: 018301236 [k W51 BULT SOCKET M5 12 12
4 : SAB37HO0L |V [ & KE Y LM GUIDE BRACKET R 1

( SABSTEO0! {Y&[m s L Y-LM GUIDE BRACKEY L 1
305112 018066036 [EH: #6x60 BOLT SOCKET M6 60 6
21712317 | SASS90001 M b S BELT HOLDER 1
505048 018401038 {95 14 10 BOLT SOCKET M43X 10 4
41712317 SABS90001 | HE i & BELT HOLDER 2
117530302 | S55481001 MR CHHIREED MAX 12 BOLT SOCKET(S/P WASHER)M4X 12 ]
1712318 | SARB08001 Wi FIXATION 2
L7S15008 | SA3338001 |MEET Maxs SCREW M4 X & 14
STL130200 | SABGO900! | ihE Y TR COVER RALL FR ASSY 2
71130400 | SAS811001 {FHALF: 11 COVER RALL F1, ASSY 2
505048 018401036 {#E ke ¥410 BOLT SOCKET M4 10 20
LTLI30500 | SA8612001 [MIEME R INSIDE COVER R ASSY 1
71130700 | SARB15001 | sEa i . INSIDE COVER L. ASSY 1
117815008 | SAB338001 |#4%T M4x8 SCREW M4%< 8 i
171130900 | SAR617001 szl MIDDLE COVER ASSY 2
T1LETT00 | SASB19001 UUTSIDE COVER ASSY 2
1722313 | sAs622001 BELLOW L
11712319 | SARG23001 BELLOW PRESSER [ 1
11712320 | SA8624001 ; BELLOW PRESSER R 1
41712321 SARE25001 |l jy g BELLOW NUT 3
S04036 062300416 [#47 M3 x4 SCREW PAN M3 X4 G

27830071 | 062401016 [ MAX 10 SCREW PAN M4 X 10 4
41712322 SABE26001 YRV 43y SENSOR PLATE Y L
LTS30025 | 0ABA01006 [#04E CIARED MIXI0DB  [SCREW PAN (S/P WASHER) WAX L0 2

10




C2 . R E / Feed mechanism

11




